o

]

PART NO. 0070—123

LIMIT_BOX ASSEMBLY

FASTEN TO_REAR OF GEARBOX
WITH 2 OFF GRADE 8.8 M16x65

HEX BOLTS C/W 4 OFF M16 WASHERS

AND 2 OF MT16 NYLOC NUTS

A\

SEW_EURODRIVE MOTOR/GEARBOX UNIT
v1<A 7B ?RggolM‘tBEZ/TF/AS7A
54.0
FAS TEH TO PART HO 00707127
WITH 4 OFF GRADE
M16x75 HEX BOLTS u/\\' 2 OFF
M16 PLAIN WASHERS AND 4 OFF

NUTS
(NUT“ URNARDS v

T5 TIMING BELT

v

BEARING SKF FY50TF

FASTEIN TO PART NO. 0070-136

WITH 4 OFF GRADE 2.2 M16x50

HEX BOLTS C/W & OFF M16 WASHERS
AND 4 OFF M16 NYLOC NUTS

TYPICAL BOTH ENDS

PART NO. 0070—

3 OFF, EACH .‘PACED APART BY
1 OFF PART NO

AND 1 OFF PART O OO O*H‘
ALL BOLTED TOGETHER BY 5 OFF
GRADE 2.2 _M10x70 HEX BOLTS
C/W_10 OFF M10 WASHERS AND
5 OFF IMO NYLOC NUTS

FIT OP BLOCKS PART NO
007 O*IW ENDS OF ROPES
AND FIT BETWEEN PLATES.
TYPICAL BOTH ENDS

PART NO. 0070-—-102
1 TYPICAL BOTH ENDS

PART_NO. 0070-109

TYPICAL BOTH ENDS

T0mm  WIDE
£30mm_ LONG v
(126 TEETH
PART NO. 0070—102
h--4 h--
N
1o,
T //
| ]
Lin 7
N
ORIENT PLATES TO ENSURE :
ROPE_PAYS OFF THIS SIDE Y 5
PART NO. 007013
FASTEd G0 BaRT W 00/0-127
W2 OFF GRaDE™ 2.8 Wi
Bolts R G W10 Waskers
55 561 16 REE Mi%s
PART NO. 0070—104 \
PART NO. 0070—119
PART NO. 0070127
PART NO. 0070-11 SECTION A—A

2 OFF REQUIRED

PART NO. 0070-136

FASTEN TO PART NO. 0070—127

WITH 2 OFF GRADE 8.8 M10

HEX BOLTS C/W 4 OFF I/HO \’\A“HEF’Q
AND 2 OFF M10 NYLOC NUTS




